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MODEL NO. 9609HB

ITEM PART NO. DESCRIPTION QTY NOTE
001 911261-6 Trapézfeju csavar M5x40 911261   4
002 962062-5 Seeger-gyuru R-12 962062-5   1
003 256615-3 Tengelyrögzíto Csapszeg 6 9609   1
004 231037-8 Nyomórugó 7 3600NB/9609HB/09   1
005 421156-0 Késtartó szán 9607HB/9HB/9NB/B   1
007 156451-6 Fogaskerékház furattal 9607/9/   1

INC. 5,8
008 263005-3 Gumi csapszeg 6 263005-3   1
009 961051-7 Seeger-gyuru S-11 961051-7   1
010 257062-1 Gyuru 11 9609HB/NB, BOSS1900   1
011 221322-7 Kúpkerék 17 9609HB/9609NB/BOSS   1
012 211132-0 Golyóscsapágy 6301DDW 211132-0   1
013 341403-2 Fedolemez 9607HB/09HB/GB/NB   1
014 254001-2 Ék 4 254001-2*   1
015 241315-8 FAN 100   1
016 514937-0 Forgórész   1

INC. 15,17,18
017 681635-2 Szigetelo alátét 1806B*   1
018 211087-9 Golyóscsapágy 6200DDW 211087-9   1
019 524628-5 Állórész 220V 9607HB/GB, 9609N   1 220V
020 953106-2 Csapszegecs 0-5 953106-2   2
021 855497-6 NAME PLATE 9609HB   1
022 911290-9 Trapézfeju csavar M5x65 911290   2
023 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
024 181044-0 Szénkefe CB-153 (CB-152)*   1
025 263014-2 Gumi csapszeg 4 263014-2   1
026 156452-4 Motorház 9607HB/09GB/HB/NB*   1

INC. 25
027 687010-0 Pánt 687010-0   1
028 911248-8 Trapézfeju csavar M5x28 911248   2
029 181908-8 Kapcsolóház (jobbos + balos) 9   1

INC. 61
030 651128-3 Kapcsoló C3D-15AS 9609NB/HB/GB   1
031 645200-1 Zajszuro kondenzátor 645200-1*   1
032 682505-8 Kábelvédo 10-90*   1 115V
033 665516-8 POWER SUPPLY CORD 1.00-2-2.5   1
034 687001-1 Kábel-feszültségmentesíto 6870   1
035 911133-5 Trapézfeju csavar M4x18 911133   2
036 421279-4 Gumi porvédo F/AC/DC kapcsolóh   1
037 911113-1 Trapézfeju csavar M4x10 911113   2
038 911148-2 Trapézfeju csavar M4x25 911148   2
039 911248-8 Trapézfeju csavar M5x28 911248   2
040 911148-2 Trapézfeju csavar M4x25 911148   1
041 224543-0 Biztosítóanya 14-45/DIN 9077-7   1
042 224415-9 Belso illesztoperem   1
043 164814-2 Tárcsavédo burkolat, 230 mm, a   1
046 251383-3 Trapézfeju csavar M8x30 9027-9   1
047 321218-3 Tengely DIN 9609HB/NB   1
048 254001-2 Ék 4 254001-2*   1
049 256047-4 Csapszeg 6 9607HB/9609HB/09NB   1
050 911226-8 Trapézfeju csavar M5x18 911226   4
051 315003-4 Csapágyház 9607HB/GB/09HB/GB/   1
052 443036-0 Filc gyuru 25 9607HB/09HB/09NB   1
053 253772-8 Lapos Alátét 28 9607HB/GB/09HB   1
054 211256-2 Golyóscsapágy 6203LLB 211256-2   1
055 962157-4 Seeger-gyuru R-40 962157-4   1
056 221323-5 Tányérkerék 58 9609GB/HB/NB*   1
057 961057-5 Seeger-gyuru S-17 961057-5   1
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058 322465-9 Tengelyrögzíto persely 9607HB/   1
059 253214-2 Lapos Alátét 9 253214-2   1
060 211058-6 BALL BEARING 629LB   1
061 181908-8 Kapcsolóház (jobbos + balos) 9   1

INC. 29
400 152492-0 GRIP 36 COMPLETE   1
402 782407-9 LOCK NUT WRENCH  35   1
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